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Spellbrook, Bishop’s Stortford, Herts. CM23 4BU, England.

Telephone: 01279 723444   Fax: 01279 723821   E-mail: sales@hayter.co.uk   

Service@hayter.co.uk   Web: www.hayter.co.uk

The Spare Parts List are to be used for the above rotary attachments to the Condor Hydrostatic Drive Power.

In pursuit of continuous product development, We reserve the right to alter specifications without notice.

Left and Right : Throughout this manual refers to the mower when looking in the direction of forward travel.

INSTRUCTIONS:- SPARE PARTS LIST - CONDOR 30” VERGE ATTACHMENT 

CODES 214D (3 BLADE) & 243D (5 BLADE) 

FROM SERIAL NUMBERS :- 313000001

ORIGINAL VERSION (EN)

INTRODUCTION
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PARTS LIST - CONDOR 30” VERGE ATTACHMENT
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	ITEM No.	 DESCRIPTION	 PART NO.	214D	 243D	 ITEM NOTE

1	 BUSH 	 1271	 2	 2
2	 KEY	 1652	 1	 1
3	 DISTANCE COLLAR	 2800	 2	 2
4	 BEARING	 HY2806	 2	 2
5	 ‘V’ RING SEAL	 HY2807	 2	 2
6	 BUSH	 3296	 2	 2
7	 NUT UNF 3/4” NYLOC INS T TYPE	 3302	 5	 3
8	 RIVET DIA 3/16”x5/8	 09320	 2	 2
9	 REEL SUPPORT ARM N/S	 3322	 1	 1
10	 RETAINING SCREW	 09109	 7	 7
11	 WASHER	 09298	 1	 1
12	 BEDKNIFE	 HY200133	 1	 1
13	 CYLINDER REEL 3 BLADE	 214022	 1	 0
14	 PIVOT BOLT & NUT	 3332	 2	 2
15	 REEL BEARING HOUSING	 3333	 2	 0
16	 SPACER	 3334	 1	 1
17	 REEL SUPPORT ARM O/S	 3335	 1	 1
18	 ADJUSTING SPRING	 HY3336	 2	 2
19	 REEL ADJUSTING NUT	 HY3337	 2	 2
20	 REEL LOCKING NUT	 3338	 2	 2
21	 SCREW SOC HD UNC 5/16”x3/4”	 3339	 6	 6
22	 PIN GROOVED DIA 1/4”x1/2”	 3340	 4	 4
23	 REEL ADJUSTER BOLT	 3341	 2	 2
24	 RETAINING BOLT	 3353	 1	 1
25	 PLATED WASHER	 HY03355	 2	 2
26	 SPRING	 HY4131	 1	 1
27	 CYLINDER REEL - 5 BLADE	 HY4083	 0	 1
28	 CARRIER BAR	 HY4212	 1	 1
29	 SPACER	 214026	 4	 4
30	 COUNTERSHAFT	 214024	 1	 1
31	 DECAL - WARNING	 40-13-010	 1	 1
32	 HAYTER LABEL	 533005	 1	 1
33	 TRANSMISSION CASE	 HY6244	 1	 1
34	 BEARING	 HY4221	 2	 2
35	 KEY 3/16”x1/4”x1 3/16”	 HY4223	 1	 1
36	 SCREW M6x16 HEX HD TAPTITE	 09365	 4	 4
37	 REEL BEARING 3 GROOVE	 HY4490	 1	 1
38	 COVER - BELT DRIVE	 HY214003	 1	 1
39	 PULLEY - COUNTERSHAFT	 214038	 1	 1
40	 BELT	 HY4757	 2	 2
41	 GRASS DEFLECTOR PLATE	 HY4886	 1	 1
42	 BEDKNIFE	 HY200146V	 1	 1
43	 MAINFRAME	 214039	 1	 1
44	 SKID O/S	 214041	 1	 1
45	 SKID N/S	 214040	 1	 1
46	 WASHER 1/4” I/Dx7/8” O/D	 09263	 4	 4
47	 LABEL - SERIAL No		  1	 1
48	 GRASS DEFLECTOR	 HY5870	 1	 1
49	 GUARD - RUBBER R.H	 214054	 1	 1
50	 GUARD - RUBBER L.H	 214055	 1	 1

PARTS LIST - CONDOR 30” VERGE ATTACHMENT
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PARTS LIST - CONDOR 30” VERGE ATTACHMENT

	ITEM No.	 DESCRIPTION	 PART NO.	214D	 243D	 ITEM NOTE

52	 1/4” UNFx3/4” SETSCREW	 09039	 6	 6
53	 RETAINER NUT M8 LANYARD	 111-3697	 2	 2
54	 3/8”x1” UNF SETSCREW	 09114	 2	 2
55	 3/8”x1” UNF SETSCREW	 09114	 2	 2
56	 PLAIN WASHER 3/4”x1 1/2”X15g	 09289	 3	 3
57	 3/8” UNFx1 1/4” SETSCREW	 09116	 1	 1
58	 3/8” UNFx1 1/2” SETSCREW	 09114	 2	 2
59	 7/16” UNFx1” SETSCREW	 09137	 2	 2
60	 1/2” UNFx3/4” SETSCREW	 HY9153	 4	 4
61	 5/16” WASHER	 09267	 1	 1
62	 TOLERANCE RING	 HY214034	 2	 2
63	 5/16” UNF S/L NUT	 09216	 1	 1
64	 3/8” UNF PLAIN NUT	 09213	 2	 1
65	 3/8” UNF S/L NUT	 09216	 7	 7
67	 1/4” WASHER LARGE O/D	 09262	 6	 6
68	 1/4” SPRING WASHER S/C	 09264	 6	 6
69	 LANYARD 3 INCH	 117-8339	 2	 2
70	 3/8” SPRING WASHER S/C	 09273	 4	 4
71	 7/16” WASHER	 09277	 4	 4
72	 7/16” SPRING WASHER S/C	 092828	 4	 4
73	 WASHER PLAIN 3/4”x1.1/2”X15g	 09289	 1	 1
74	 WASHER PLAIN 3/4x1.1/2x15g	 09289	 1	 1
75	 1/4” UNF GREASE NIPPLE (str)	 09337	 1	 1
76	 1/4” UNF GREASE NIPPLE (Ang)	 09339	 2	 2
77	 DECAL - CYLINDER ADJUST	 214053	 2	 2
78	 DECAL - HEIGHT OF CUT	 320006	 2	 2
79	 HOUSING BEARING 	 HY4084	 0	 2
80	 GUIDE COVER ASY	 214008	 1	 1
81	 SETSCREW M8x25	 03162	 2	 2
82	 WASHER 3/16*1/2*17G	 09257	 4	 4
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PARTS LIST - CONDOR 30” REAR ROLLER ASSEMBLY
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	ITEM No.	 DESCRIPTION	 PART NO.	214D	 243D	 ITEM NOTE

1	 CIRCLIP EXT 1”	 935	 2	 2
2	 BEARING	 3240	 2	 2
3	 ROLLER	 3342	 1	 1
4	 HEIGHT ADJ. QUANDRANT O/S	 3344	 1	 1
5	 HEIGHT ADJ. QUANDRANT N/S	 HY3345	 1	 1
6	 ROLLER AXLE TUBE	 HY3346	 1	 1
7	 ROLLER BUSH	 HY3347	 2	 2
8	 CIRCLIP RETAINING	 HY3348	 2	 2
9	 ROLLER SHIELD	 HY3349	 2	 2
10	 PIVOT BAR	 3350	 1	 1
11	 PIN SLLEC SPRING 3/16”x1 HD	 HY03354	 1	 4
12	 3/8” UNFx1” SETSCREW	 09114	 6	 6
13	 7/16” UNFx3/4” SETSCREW	 09135	 2	 2
14	 WASHER PLAIN 3/8x3/4x18G	 09271	 6	 4
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PARTS LIST - CONDOR 30” VERGE MOWER TRANSMISSION ASSSEMBLY
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	ITEM No.	 DESCRIPTION	 PART NO.	214D	 243D	 ITEM NOTE

1	 KEY	 1652	 1	 1	 FOR PART No.3331
2	 CIRCLIP RRETAINING	 03096	 1	 1	 FOR PART No.3295
3	 JOCKEY BRACKET	 3295	 1	 1	
4	 BUSH	 3296	 2	 2	 FOR PART No.3295
5	 JOCKEY BEARING	 3297	 2	 2	
6	 JOCKEY SPACER	 3298	 1	 1	
7	 JOCKEY PULLEY 3 GROOVE	 3299	 1	 1	
8	 L/NUT SECURING 	 3302	 1	 1	 FOR PART No.4215 & 3305
9	 JOCKEY SPRING	 3304	 1	 1	
10	 JOCKEY PIVOT BOLT	 3351	 1	 1	
11	 JOCKEY PULLEY BOLT & NUT	 HY6379	 1	 1	
12	 COUNTERSHAFT PULLEY	 HY4215	 1	 1	
13	 COUNTERSHAFT	 214024	 1	 1	
14	 KEY 3/16”x1/4”X1.1/16”	 HY4299	 1	 1	 FOR PART No.4216
15	 REEL PULLEY	 3299	 1	 1	
16	 BELT	 049060	 3	 3	
17	 TOLERANCE RING	 HY214034	 2	 2	
18	 BEARING	 HY4221	 2	 2	
19	 5/16” PLAIN WASHER LARGER O/D	 09267	 2	 2	
20	 3/8” UNFx1” SETSCREW	 09114	 2	 2	
21	 3/8” UNF SELF LOCK NUT	 09216	 2	 2	
22	 1/2” UNF SELF LOCK NUT	 09231	 1	 1	
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